OIL PARTS KIT FOR GTII-RS TURBINE
HR{+ S EA =

HKS

BT EMAREEICKELTIESL,
FERFTERANIZBDT EHRA LS,

B M A B—EVH AL 18—V Tk
F = BEIEERS
T x 14008-AK009
WRRBAERE E04217-K00020-00
] =
WET DR 6%
2 ETNo. B EEERNR
3-3. 01 2017/6/30 9 R
2017 £ 06 A 30 HH1T (REMETE., &) HWIvF-4—-IX
1.IXC&HIZ
CDEIF. HKSERZRBEWEITWW =&, SWIZHYNESTITNET,
AEL, FEXFKREXISMEEZTORICBHT BHEA LIS,

W E, B9EMERE GREITE) ITERBL TS0,

2.FKE - AERITONT

OKREL. RERELLITETIT TV EE, HLE-PMDALADEBROEET ERAICEHLT
BI=DIZTFHo>TWEEWNVEEREEZITHLTLET,

OKREMI. EBEFEAMBRTT . MIRUDHE. SE. AENDFERIE. THENTCESLY,

OB EHRNIIE=FN, AR EMIRUSE., RE. AENOFERLIZZEIZKY ZIT-ETF
[2DWTIE, BHEFE—UEFZELVDREITDOTHLONALO I TELLTEEELY,

OARHFOEIKRWNE, BEIZITHE - TLESW, FELEY, BV av I EEZY LEWLT
KEEEW, BT ARBRYOBEEDNRRAIZAZY F£9,

OKREGIE., AED-OFELLKERET L ENHYFET,



IN—Y )Xk

EH A £ e " &
1 [N\ PaD 1 ¢ 12-AN4
2 |RILk NP 1 M12x1.25
3 |7y 2 17.4x12.2x11.0
4 | AR b AALT oLy b4 T 1
5 |7RIL K 2 M6x1.0x15
6 |EfTEREAE 1

Bt 3%

1. 1L 4Ly bk

OITTHIC., BRI 7 IO—F 55 EEY
DIEFBEIELMREEIC L TLEEE0Y,

OHFFRIIC, AAILEAAMILAOMNG DEMHRBL.
BCEZEBEEEEL T,

OX-1%3EIZxy bN—YEA—RF¥r—T%D
FA4IA Ly FIZBYFHFTEHEAIL 41 2Ly kR
—REEELET,

PAA S

- RRRTERATELHMIL 1oLy b R—RIE,
SN AN4A AR DEDIZBYET,

RILE NIy BT LY
T=17~23N-m {1.8~2. 4 kgf-m }

A 3 E

O+ MILSAUHBIL TR, —ILT—TREEIRA Ry I FERLLZELTESLY,
O F—RFv— DA AMINTGAVEREE  A— R TFr—OvEHIESEB/NIHYET .

-2—



2. A4 7orLY bk

Ot ITRIIC, EHEEHREII7IO—F L EEYD
AEMNZULVREEIC LTS,

OX-2%SZIZxXy bIN\—VEFAI UR—2 1A
T#3—RFv—S¥DAAIL Ty MICE
ELET,

PAAC S

Xy FS—YDN6RIL R LTAAIL Y E—2uX
A TDRIL b7 ¢ 8 LLE E KREVMEEIHERfTERIL k
P INAF—RIL MR EEFER L THERIZHRIL RO
Rl TR T E DIRETEUT FTL SN,

AL )ER—=2 I TORIL RRD D 8 LLEDIFE.
B—RFAALHEOEFAIL VA= 131 TDi31 TR
NFNEUFRICEA T E S, THhdEF A ILFEN®
FANVRYFRRODERIZEY FT,

M6 AL b~ e RILD ﬁx&vh-{{»
7=8.5~10N-m {0.8~1.0 kgf-m } T7ohLy iS4 T

mnliﬂ

Bt EDIE

MAALT I Ly b TIEHESZ TRV TEFERAL, KEBOLY DEOGE LS ICEREL
THAILNHAXIY Scml EEFBIZEL TLE S,

DAANLTAVIIEROEEZTZITHEWVWESICEE L. BDEIZHCTERLTLESL,
FEAALSTAUIFMMOI D UEBRCERE. BEF LR TEASIZEOEVLSEE LY BEIC
L TRELTLCESLY,

B2 —ARFr— AOTOEBBEIZ294~343kPa (3~3.5 kg/cm2) Z#HELEFT,
HEREEHERKEIX. T2 U BEEELISLT490kPa (b kg/cm2) LITF. =/MEIX. 196 (2kg/cm2)
LlEELTLEESWL, BL, A—7 4 FJILBFIE., 78kPa (0.8 kg/cm2) LlE&ELTL &Y,

BT AIVIFT SAERE 10W-40 LEZFERAL TS EEL,

AERICETIBHAVNEDLEE. FELORFTEFTHERVELET,



=t TvF-H4—-IX
T418-0192 #ME =L =Ll 7181
http://www. hks—power. co. jp/



OIL PARTS KIT FOR GTII-RS TURBINE

INSTALLTION MANUAL

HKS

Installation must be done by a professional.

Read this manual prior to the installation.
Always have access to this manual as well as a factory service manual.

NAME OF PRODUCT

OIL PARTS KIT FOR TURBINE

PART NUMBER

14008-AK009

REMARKS

REVISION OF MANUAL

Rev. Number Date

Manual Number Details

3-3.01 2017/06 1% Edition

Published in June, 2017 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)

N

OTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely
perform service operations on your vehicle. This manual assumes that you are familiar with typical
automotive systems and basic service and repair procedures. Do not attempt to carry out the operations
shown in this manual unless these assumptions are correct. Always have access to a factory repair manual.
To avoid injury, follow the safety precautions contained in the factory repair manual.

ATTENTION

This manual indicates items you need to pay attention to in order to install this product safely and lists
precautions to avoid any possible damage and/or accidents.

This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after
modification and/or dismantling of this product.

Handle this product with care. Make sure not drop or give excessive impact. Failure to do so may result
in improper installation or malfunction.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent instructions.

-1-




PARTS LIST

No. Description QT Image Remarks
1 |Banjo 1 % ®12-AN4
2 |Banjo Bolt 1 | M12x1.25
3 |Cu Washer 2 17.4x12.2x11.0
4 |Gasket, Oil Qutlet Pipe 1 5 OS
5 |Bolt 2 NEmn  |M6x1.0x15
6 |Installation Manual 1
INSTALLATION
Banjo Bolt |

® Before installation, blow air to the connecting parts to
blow away the remained foreign objects.

1. Qil Inlet \g

® Before installation, pour a small amount of oil into Banjo | ‘Q’E
the oil inlet. Make sure the turbine blades lightly £
rotate. 2
® |Install the kit parts to the turbocharger's oil inlet '

referring to Dia.1. Connect the oil inlet hose.

* The oil inlet hose must be with AN4 female connector.

Tightening Torque for Banjo Bolt
T=17-23N-m{1.8 - 2.4 kgf-m }

/\ CAUTION

e When installing the oil inlet parts, do not use a sealing tape and/or liquid gasket. These materials may be
clogged resulting in a damage of the Turbocharger Assembly.

-2—



2. Oil QOutlet

® Before installation, blow air to the connecting
parts to blow away the remained foreign objects.

® Connect the kit parts and oil return pipe to the
turbocharger’s oil outlet referring to Dia.2.

NOTE

. If the bolt hole diameter of the oil return pipe is
larger than 8mm, use a shoulder bolt instead of
the provided M6 bolt so the bolt can be
securely tightened in the center of the bolt
hole.
If the bolt hole diameter of the oil return pipe is
larger than 8mm, make sure to accurately align
the turbo oil outlet and the pipe hole of the oll
return pipe. Failure to do so may cause oil
leakage or prevent proper oil return.

Gasket, Oil Outlet
Pipe

Tightening Torque for M6 Bolt
T=8.5-10N-m{0.8- 1.0 kgf-m }

s,
L /68

Requirement for Installation

(1) Please use the oil outlet pipe as thick as possible. Arrange the pipe so that there is no horizontal and/or
upward part, and connect to the positon where 5 cm or higher than the oil surface of an oil pan.

(2) The oil hose must be routed away from high temperature areas. Insulate the hose if necessary. Also,
secure and/or protect the oil hose so it does not come in contact with any other part of a vehicle.

(3) The recommended lubricating oil pressure at the turbocharger inlet is 294 to 343kPa (3-3.5kg/cm2).
The maximum allowable lubrication oil pressure is 490kPa (5kg/cm2) except starting an engine.
The minimum pressure is 196kPa (2kg/cm2). At low idling, the pressure must be more than 78kPa
(0.8 kg/cm2).

(4) SAE standard 10W -40 or higher grade engine oil must be used.



HKIS

HKS Co., Ltd.
7181 Kitayama, Fujinomiya, Shizuoka 418-0192, Japan
http://www.hks-power.co.jp/



	14008-AK009(E04217-K00020-00)和
	14008-AK009(E04217-K00020-00)英.pdf

